XCEARICCDHRPBTZER S BRAICBEDTRFCBBLTIEZW,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!

Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

(o)
Syncro KT-331

AV 7F Y ABAE y
MAINTENANCE MANUAL

KYOSHOC

PSYCHO KRUISER VE readyset (with Syncro KT-331P)

1:8 Scale Radio Controlled Brushless Powered 4WD Monster Truck

OFEIFHL TIRICFHIBL THDET, AV TFYRAP/—Y DRIBDIRIC
SEICLTRE W, AVTHYZAPEITORENLAG. BEWKD
DIRFEED U 31— —EAE X TRAVGDLE LS W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie

sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para

realizar un correcto mantenimiento y consultar la lista de piezas a la
\_ hora de cambiar algun repuesto.

\
@AY TFYAVN—YRIT DB, EAPERERES SBNKS
ICRZEMIFTIIES W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

IKKyOSHD

HE FINEST RADIO CONTROL MODELS

ﬂMaaquank

J
HUPHROIOH, FERMAKEEBTZHENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (Fzm(APm)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2015 KYOSHO CORPORATION /S4B dn i 5L
34252-MMO01

No. 34252



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT 3 IROPRVICIE. +HERELTIES WL,

—iRGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FyMIA>TWBIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS

77—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 3mm) W+RSA/N— (K. #. )
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)

Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)
Clé allen (1.5mm, 2mm, 2.5mm, 3mm

Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

)
)

WoIARYF
Needle Nose Pliers
2.5mm Flachzange
3mm Pinces plates
Alicates de punta fina
B+FLYF (K)

Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

==<='0p

W=v/){—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

9]

WR1A—ILLVF
Wheel Wrench
Felgenschluessel
Clé démonte pneus

Phillips screwdrivers (sizes: L, M, S)

—F )

p Tijera @
N ﬂ
‘» - @
BAy5y—F47

Sharp Hobby Knife

Scharfes Bastelmesser

Cutter
Cuchilla de Hobby

No.96154
KYOSHO AR v LY )L—
KYOSHO Special Glue

N
[ElEa=y:il w
Instant Glue / Sekundenkleber

Colle cyanoacrylate / Pegamento instantaneo @

Wx>0OyJH

H/\H=3 Screw Cement / Schraubensicherung
Scissors Frein filet / Fijatornillos
Schere SCREW
Ciseaux No0.96178 ‘CEMENT }

Ay o %A b (F5RE/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

No.36219 / 36219P
SPFA47Tvy)—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Llave de ruedas ] W L REEA
— Rubber Cement
oy Gummi-Kleber
Al Colle a pneus TARUINAET, BE ~15mmORSFHTEZIETT,
W Cola de contacto No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
L Spitzahle UnerlaBlich, niitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Poingon ‘Il‘ RUBBER CEMENT Lécher, einfach und sauber!
Punzén Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.
= E— P

Perfora agujeros desde 1 a 15mm.
®eecccccccccsccccscsccccsscscccsscsccccssced

M THIDEE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTROZ EISERLTLLLEE W,

Q@I DNAEER 5k, BEEERT D,
@y NOABRZHEMND D,
XA—FREB, FENHDE LS, BEWKRSH DR
JED Yt T —HEE FTTERCESI W,
QNS RWRDFEALY A X EBEZBRVELSICT %0
ZSEICLU THERUGHSHEIITS,
@TPERZfFHDEEE - - -
WHIHDEL THMBMEES NS ETHDHTL

W,
U, B@ENEFTDETHD D EEADNENA
K@BEHhEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon
Correcto

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

Y

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a 'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIYIE@RDEL < A> TVWEY,

KIEEW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIG D XITDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\\\! ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis P 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
ARED RN 9 ( 5488 Example )

How to read the instruction manual:

P COEETHEMN T R B L ZFDHH,
NI O AR, RIR. FERE
TRy MROERIE. EREEBRWTE—

No.MMfFiFsnTWwEd, ART/I\—V%E
AT B EEF—No.ZSBL T LI,

: RABA TS OY— I A EREINT

WET, Y—7ITFR LU THEIZLTEAED
TLES W, Y=V DK, &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K ANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@)5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICEDNTVNEY—Y

ERU THEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EARUC &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

\

AEYSLSICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

, PRSI TEET . ik, @ ESOIBICHEIT %,
Apply instant glue (CA glue, super glue). Temporarily tighten. :@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. ©) In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JLRERAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Vissez temporairement.
Apriete de manera provisional.

XYOAYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

TR ZED, [CIzhvy b33, RE,

Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
Graissez. Coupez la partie grisée. lllustration a I'échelle.

Aplicar grasa.

E N @ 5] BN

Corte la zona oscurecida.

BFEA Fo 2mmON%ZH T3 () o
Must be purchased separately! Drill holes with the specified diameter.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

Dibujo a tamafo real.




Zavk/U¥A
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

O ® (7avh~/UvHE)
,@ (For front and rear)
9 (vorn & hinten)
(

li Pour l'avant et l'arriére)

77 %% / Differential / Gear Differential
Différentiel / Diferencial

(Delantero y Trasero)

— £y 45—
4x4mm v FEZR R ‘ 4x4mm X 1 For center
Set Screw > 5 750H Mitte
Gewindestift Flat surface Pour le centre
Vis BTR 4x4mm abgeflachte Seite Central

Méplat
Superficie plana

Prisionero 4x4mm

e

®6mm O >
O-ring
O-Ring (For center)
Joint thorique R (Mitte)
Junta Térica D4 x 10grr1?myL\ (Pour le centre)
ffffffffffffffffffff 3 Central
Unterlegscheibe ( )

Rondelle de callage

4

L~
ﬁﬁ;

(B8 x 16 x5mm RF7 U2

. Arandela
Ball Bearing
ffffffffffffffffff 12
Kugellager
Roulements & billes /
Rodamiento @®26x14mm ¥+ 7 b~ (8B)

Shaft (Black)

Welle (Schwarz)

Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)

] 3

77 £+ / Differential / Gear Differential | [OM Ak /UVAE ¥y —H

2 Diffé iel / Dif ial ’@ X For front and rear X For center
ifférentiel / Diferencia ® vorn & hinten Mitte

Pour le centre
Central

Pour l'avant et |'arriere
Delantero y Trasero

ZAvYhR/ Y5 —H
Front / Center

Vorne / Mitte

Avant / Pour le centre
Delanteros / Central

PRd:!
Rear
Hinten
Arriere
Trasreos

TIAAI

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

(ZOv k/UVA)
For front and rear)
vorn & hinten)

Pour l'avant et l'arriére)
Delantero y Trasero)

#5000

® (7av k/U¥H)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

#5000

(BE¥%—H)
(For center)
(Mitte)

(Pour le centre)
(Central)

=

3x10mm S EX
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

Dmm ,,,,,,,,,,,,,,,,,,,

—~ e~ —~ —~

®26x14mm ¥+ 7~ (8)
Shaft (Black)

Welle (Schwarz) 3x10mm

. < Axe 2.6x14mm (Noir)
(®)8x 16 x 5mm ./\7 V7 Eje 2.6x14mm (Negra) Q@é
Ball Bearing
Kugellager e 3 Q %
Roulements a billes  (§)emm 0 >4 \ %
Rodamiento O-ring N %
O-Ring . D %
Joint thorique (E>v—H) N
******** Junta Térica (For center) ~ % ax10mm
,,,,,,,,,,,,,,,,,,,, 3 (Mitte) p—
(Pour le centre) %
(Central)

2ty MEIZTS (B), B S DIEICHEII TS, X billl- YN TR ZED,
Assemble as many times as specified. Bl Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent quindiqué. Assemblez dans I'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefialadas.

Realice el montaje en el orden indicado.

Debe comprarse por separado. Aplicar grasa.

5




3 I £477R v & X / Rear Gearbox / Hintere Getriebegehause| [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

»

YT
Rear Differential
Hintere Gear Differential
Différentiel Arriére

Diferencial Trasera

4x25mm
B EZEZT. NV I IvIa1zfET S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.
Ajuste la holgura con las arandelas.

@8 x12x0.2mm ¥ L
Shim
Unterlegscheibe
Rondelle de callage

4x25mm TPHSER 4x20mm TPHSE R ®8x16x5mm KFUYT Arandela 1
TP F/H Screw TP F/H Screw Ball Bearing
SK Treibschraube SK Treibschraube Kugellager
Vis TP F/H 4x25mm Vis TP F/H 4x20mm Roulements a billes 13 x 16 x 0.15mm ¥ L (|E Thick)
Tornillo 4x25mm TP F/H Tornillo 4x20mm TP F/H Rodamiento 13 x 16 x 0.3mm ¥ L (% Thin)

,,,,,, 2 ] Shim
Unterlegscheibe
@ |:| ,,,,,,,, P @ Rondelle de callage
Arandela

- ES5RHICEY N\NEXZEET %0

Firmly tighten the set screws onto the flat spots.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

4 ')1K v & X / Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue) 5y 4mm v kEX
Vaso Salida Palier (L) Set Screw

! Gewindestift
Vis BTR 5x4mm
————————————— 1 Prisionero 5x4mm

@,// 5x4mm

4x15mm

FSDIEICHEIIT S, TR ERD, XAV IHZED,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x18mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x18mm

[[ Tornillo 4x18mm TP F/H
,,,,,,,,,,,, 4

4x18mm

70Oy hFVRw o X /Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

Oy ~77
Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

@8 x12x0.2mm ¥ LA
Shim
Unterlegscheibe
Rondelle de callage

> REEEZT. NV 7TV 1%2RET S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren

: Arandela
Ajuster l'entre-dents avec les rondelles. [y  ~— | ((  ))
Ajuste la holgura con las arandelas.
4x20mm TPHZEX 4 x20mm TPE X (B8x16x5mm 7YV Y (1913 x 16 x 0.15mm ¥ A (& Thick)
TP F/H Screw TP Screw Ball Bearing 18 x 16 x 0.3mm ¥ L (& Thin)
SK Treibschraube LK Treibschr Kugellager Shim
Vis TP F/H 4x20mm Vis TP 4x20mm Roulements a billes Unterlegscheibe
Tornillo 4x20mm TP F/H Tornillo 4x20mm TP @ Rodamiento Rondelle de callage
D2 (2 \NL) | [ 2 Avandel
W 75 DIEICHEII T 5, TR 28D,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hF£v/Rw T X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

> ESREICEY N\NEXRZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm
4x20mm
5x4mm v hEX 4x20mm TP ER OPERPAY P PAG)
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)

Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

>+ — / Chassis
Das Chassis / Chassis / Chasis

4 x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

[ >

4x18mm TPE X

TP Screw
LK Treibschr 4x18mm
Vis TP 4x18mm
Tornillo 4x18mm TP
ﬂ.\\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————— 2 axi5mm(Em) m
4x18mm

XIOYIHZED, Eﬂﬂiﬂ:d’)o

Apply threadlocker (screw cement). Temporarily tighten.

Verwenden Sie Schraubensicherungslack. Vorlaufig festziehen.

Appliquer du frein filet. Vissez temporairement.

Aplique liquido fijatornillos. Apriete de manera provisional.




% —x+ Ry Y X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

4x6mm MY IANY I ZAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x10mm TNV I RAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

3x8mm 77VIfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

©tm

4x10mm 73VIfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

Ejmm 1

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\\\\\\\\\\\\l\\\\\\ ffffffffffffffffff 2

4x10mm(F/H)

3x8mm(TP F/H)

N
> ZDNRZEES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.
N\ J

3x8mm (75 v IfiF vy TER)
(Flanged Cap Screw)
(Stopp inbusschraube)
(

(

Vis épaulé)
Tornillo allen)

4x10mm (75 v Iftfv v 7EZ)
(Flanged Cap Screw)
(Stopp inbusschraube)
(Vis épaulé)

(Tornillo allen)

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

= ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EE R1ES,
Temporarily tighten.

Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.




E =7 > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm Y hEX

Set Screw
Gewindestift

Vis BTR 4x4mm
Prisionero 4x4mm

> ESRHEICEY N\NEXZEET %,
Firmly tighten the set screws onto the
flat spots.
Ziehen Sie die Gewindestifte auf die
ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

- E—A DY E=HEE> T2HRD 4x10mm
EXZEET %o
Allow gap of one sheet of paper
and screw in the two screws.
Unter Einhalten des SpaltmaBes
eines Blattes Papier die beiden
Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja
de papel y atornille los dos tornillos.

Y& —F¥Rv ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

4x15mm TPHZE X
TP F/H Screw

¥ @) IFERFEL TWEE Ao
Q) ORGO4%E HEWKRH L 2E L\,

SK Treibschraube

Tornillo 4x15mm TP F/H
<§§ <§ <§§ CS} <§§E% ,,,,,,,,,,,,,,, 2

4x12mm I ER
F/H Screw
SK Schraube

Vis TP F/H 4x15mm

is not sold separately.
Purchase @) ORGO4.
Teil @0 ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil 28, ORG-04.
La piece @0 n'est pas vendue
séparément. Acheté ORGO04 @)
no se vende por separado

2w

Q0

Adquiera @9 ORGO4.

Vis F/H 4x12mm

[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

+raayry ks
Nylon Nut
Kunststoffmutter
Ecrou nylon

4x15mm

4x12mm

P E B L TR T B o = = DIEICHEIT B

X

=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

AEBA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

10




1 2 Y445 > JX—ZT— /Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3x8mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x8mm

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 2

4x10mm TPEX
TP Screw
LK Treibschr
Vis TP 4x10mm

Tornillo 4x10mm TP
[cui - 2

4x12mm TPEX
TP Screw
LK Treibschr
Vis TP 4x12mm

Tornillo 4x12mm TP
i g 2

3x22mm Fv¥vTER
Cap Screw
Inbusschraube
Vis
Tornillo allen

§| mmmmammm ---- 2

)N/

Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
Agujeros a utilizar.

4x12mm

4x10mm
3x12mm

3x12mm

o ERBU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EERU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

11




Y X >3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspensién Trasera

[ Eoyilles
For Right
Rechts

£l
@ =filF L
For Left
: Marked “L”
Links L link i
Gauche in sln:a!: iert
Izquierda Marque "L

"L" derecha

Drolte
Derecho

»RONY—7

Marked “R”
R links markiert
Marqué “R”
"R" derecha

O3 IF/\—VERFEL TLEEA.
IS119-525FZHEVKH LS W,
is not sold separately.
Buy 1S119-52.5.
Teil ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil IS119-52.5.
La piéce (38) n'est pas vendue
séparément. Acheté 1S119-52.5.
no se vende por separado
Adquiera 1S119-52.5.

(B)8x16x5mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

GH2.6x17mm ¥+ 7 k

Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

@3 x54.5mm ¥+ 7k (8)

Shaft (Black)
Welle (Schwarz)
Axe 3x54.5mm (

Eje 3x54.5mm (Negra)

Noir)

—————————— 2
@ 7777777 4 3x8x5mrr|13|7’_7781— 3mm Fv k 5x4mm v hER
K astic f?l ar Nut Set Screw
Pulr_wstst? ager Mutter Gewindestift
alier plastique Ecrou Vis BTR 5x4mm

]

Casquillo plastico

Prisionero 5x4mm

©[]

A A>3 [ Rear Suspension / Hintere Aufhdngung
Suspension arriere / Suspension Trasera

G = m{ =10

%)7.8

mm R—JLT> R (L) #916mm /

Ball End (L) Kugelpfanne (L) approx. 16mm /ca. 16mm /
Chape (L) Rotula (L) environ 16mm / aprox. 16mm

@5 x

Adjust Rod Gestaenge
Biellette réglable Tirante ajustable

38mm FIYvAMOYR

> SVDBHDIZANERY,

The Side with groove is reverse screw.

Die markierte Seite hat ein Linksgewinde.

2

Bauen

Assemblez le coté gauche comme le cté droit.
Realice el montaje de igual forma en ambos lados.

ERRU &S ICEILTS,
Assemble left and right sides the same way.

Le coté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

HEAR

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

X

Sie eine linke und eine rechte Seite.

Debe comprarse por separado.

ESQIEICHEITS, T RIS, 2 2ty MBI T3 (f1) o [FE, = EEU TEI TS,

Bl Assemble in the specified order. LU Temporarily tighten. X Assemble as many times as specified. True-to-scale diagram. = Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Vorlaufig festziehen. Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Vissez temporairement. Assemblez aussi souvent qu'indiqué. Illustration & 'échelle. Attention! Avis important!

Realice el montaje en el orden indicado.

Apriete de manera provisional. Repita las veces sefialadas. Dibujo a tamafio real. Preste atencion.

12




Suspension arriére / Suspensién Trasera

U X2 3> /Rear Suspension / Hintere Aufhdngung

@4 x 74mm ¥ 7 ~
Shaft Welle
Axe 4x74mm  Eje 4x74mm

I

3x10mmF+rv7EX  EIEUVY(B)

@)7.8mm ERR—IL

Cap Screw E-ring (Black) Flange Ball B HEAIEB
Inbusschraube E-Ring (Schwarz) Kugel m. Bund F HoIe;\for mounting For Right
Vis Clips (Noir) Boule epaulée - Diese Bohrungen vérwenden Rechts
Tornillo allen Clip (Negra) Roétula biselada Trous pour le ?nontage Drolte
”””””” 2 - 4 ﬂj 2 Agujeros a utilizar. Derecha

ERIFA
For Left
Links
Gauche
Izquierda

N

Suspension arriere / Suspension Trasera

U7 X2 3> /Rear Suspension / Hintere Aufhangung

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

@3x25mm R Ua1—EY @#87.8mm VINFR—IL

Screw Pin Taper Ball
Schraubachse Kegelkugel
Vis Taper boule
Tornillo Pasador Taper bola

1 —

W 5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2

EERU &S ITHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

(2 ERU THEII TS,
=8l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

13




1 7 ) X% B S+ t— / Rear Stabilizer / Stabilisator, hinten ®\@
Barre anti-roulis arriére / Barra Estabilizadora Trasera *
(3)5.8mm R—JL 3x15mm EX 3x10mm v hEXR
Ball Kugel Screw LK Schraube Set Screw e N
Rotule Rétula Vis 3x15mm  Tornillo 3x15mm Gewindestift
,,,,,,,,,,,,,,,,,,,,,,,, 2 Vis BTR 3x10mm
@ ﬂl||||l|Illllllllllllllllllllll fffffffffffff 2 Prisionero 3x10mm
@25 ER—IL () T S 1 R 2 188
Stabilizer Ball (Black)  (@5:8mm R—=LT K (8) T

. Ball End (S)
Stabi-Kugel (Schwarz) P4 &
Rotule de B.A.R. (Noire) Kugelpfanne () S

0 Chape (S
Rotula (Negra) Rétupla ((S))

- . OO

DAL THERLET,
Useitasitis.
Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra.

3x15mm

3x3mm £v hER 3x4mm €Y hEZR 2.6x8mm TP ER
Set Screw Set Screw TP F/H Screw
Gewindestift Gewindestift SK Treibschraube
Vis BTR 3x3mm Vis BTR 3x4mm Vis TP F/H 2.6x8mm
Prisionero 3x3mm Prisionero 3x4mm Tornillo 2.6x8mm TP F/H
I 2 M 2 [ 4
= ERL THEII TS, oW 5 DIEICHEIZ TS, V EARU &S IEIIT 3, o [REERCENSLS :AE-N
=8 Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. Kl Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

14




1 8 2+ ~— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TP ZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[; Tornillo 3x10mm TP I:/H

3x22mm Fv¥vTER
Cap Screw
Inbusschraube
Vis
Tornillo allen

§| I 1

3mm 7IVIfFV A
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

1 9 70> k5> )\—2Z7— [Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

RPN

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

3x22mm

3x22mm F¥ v v TEX

3x12mm TPEX

§|I||||||||II|||||||||\|||||||||l||||||||||\|| ffffff 2 «\\\\\\\\\\\\\\\\\\\\\\\\\“-

4 x10mm TPE X

Cap Screw TP Screw TP Screw 3x12mm
Inbusschraube LK Treibschr LK Treibschr 3x12mm

Vis Vis TP 3x12mm Vis TP 4x10mm

Tornillo allen Tornillo 3x12mm TP Tornillo 4x10mm TP

2 ﬂm\\\\\\ww- —————————————————— 4

V EERU&SICHEIITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

(2 JER U THII TSR,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

15




20 70Y MY ARY Y 3 /Front Suspension / Vordere Aufhangung ®\®
Suspension avant / Suspension Delantera %

4x10mm

4x10mm FvyTER G926 x17mm ¥+ 7 k »ROT—%
Cap Screw Inbusschraube Shaft Marked “R”
Vis  Tornillo allen Welle

R links markiert

,,,,,,,,,,,,, 4 Axe 2.6x17mm | @5{lF Marqué “R"
Eie 2.6xt7mm For Right ~ "R" derecha
R I 2 Rechts
(B®8x16x5mm 7YY ) Drofte
Ball Bearin 5x4mm €y hEXR
9 Derecha

Kugellager Set Screw .
Roulements & billes Gewindestift

Rodamiento Vis BTR 5x4mm

2 )
o) |- O Y T
QXN g )
/ <z

- e Lov—2 =
®@FvIILN5— p Marked “L” — ~—
Knuckle Collar -7 L links markiert
Lager ’ ) ’ 7 Marqué “L”
Bague épaulée de fusée 1 @A "L" izquierda
Casquillo ' For Left
| Links
@ ****** 4 1 Gauche
: Izquierda
I
2 1 70> K RAANR> 2 3 /Front Suspension / Vordere Aufhangung ®\@ AR
Suspension avant / Suspension Delantera % IIjorkLeft
inks
Gauche

Izquierda

GRAIA
For Right
Rechts
Drolte
Derecha

E2.5
g/'
e : Top Oben
53\@, : Haut Parte superior :
E25 EIJ ’\/7\‘(§E) @3X38mm :/‘\77% .. ...................................... : ............ E # :
E-ring (Silver) st : P4 %No0.1-854012 4x12mmot vy hER % T :
E-Ring (Silber) Wel : AT 2 CERRED TEICHED T, Bottom  Unten :
Clips (Argent) A ele By using Part No.1-S54012 4x12mm Set Screw, Bas Parte inferior +
Clip (Plateado) E_Xe 3x38mm : adjustments for the ground clearance can be made. o :
@ 777777777777 4 je 3x38mm Bei Verwendung der 4 x 12 mm Gewindeschraube >$|%§J§¥ﬁﬁ
(Il 1 : (Art.-Nr. 1-S54012) kann die Bodenfreiheit justiert werden. ~ For adjusting the
E3s EUVHY(E 0 2 | Il est possible d'ajuster la garde au sol en utilisant ground clearance.
E-ring (Black) @4x74mm Y7~ : les vis 4x12mm (#1-S54012). Zur Justierung der
E-Ring (Schwarz) Shait : Utilizando la pieza No. 1-S54012 Tornillo Prisionero Bodenfreiheit. :
Clips (Noir) Welle : 4x12mm, podré realizar ajustes en la altura Réglage de la garde au sol. :
C|Ip (Negra) Axe 4x74mm s con respecto al suelo. PAra ajustar la altura. s
@ E]e 4x74mm R I T T I R I R R I *
fffffffffff 4
i i
ffffffffff 2

W =5 D|RICHEI T, % ERRU &S ICHEILTS, *YOyIEERS, X pill=INCR
Assemble in the specified order. Assemble left and right sides the same way. Apply threadlocker (screw cement). Must be purchased separately!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack. Das Teil ist nicht im Bausatz enthalten!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le coté droit. Appliquer du frein filet. Doit étre acheté séparément!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos. Debe comprarse por separado.

16




70y Y ARY 2 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

6.8mm YV /UR—IL
Taper Ball
Kegelkugel
Taper boule

Taper bola
(- :

E25 EUYY (1R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)
Clip (Plateado)

®#6.8mm R—)LTV R
Ball End
Kugelpfanne
Chape

Roétula

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde
Le cbté avec le déportest le pas inversé.
Lado con rosca inversa.

© (o

ffffffffff 2

@)5x22mm PV v A RO YR
Adjust Rod
Gestaenge

Biellette réglable
Tirante ajustable

@3 x40mm ¥+ 7 k (8)
Shaft (Black)
Welle (Schwarz)
Axe 3x40mm (Noir)
Eje 3x40mm (Negra)

97mm
approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm

Tornillo Pasador

-

I 1
—————————— 2
@3 x25mm 27 J1—EY
Screw Pin
Schraubachse
Vis

'
> -\\ﬁ =51
‘ DB~y g‘gw

N

2ty MEZTS ().

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

X2

Repita las veces sefialadas.

W =S DIBICHEIT 2,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

EAERU LS ICHEIIT,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

2 ERUTHITSH.
= Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

L4

17




23 70>~ A% EZ A —/Front Stabilizer / Stabilisator, vorn ®\@
Barre anti-roulis avant / Barra Estabilizadora Delantero *
®)5.8mm R—JL 3x14mm EX 3x10mm v hEX
Ball Screw Set Screw
Kugel LK Schraube Gewindestift e
Rotule Vis 3x14mm Vis BTR 3x10mm

Tornillo 3x14mm Prisionero 3x10mm

Rétula
@ """""""""""" 2 ﬂll|l|||I|||||||||||||||||||| ************** 2 [N ----- e 2

_ iz
@5.8mm AT (/S)F ©®) @25k (@)

Stabilizer Ball (Black)
Kugelpf
Cﬂgf,,f (aér;ne ®) Stabi-Kugel (Schwarz)
Rotula (S) Rotule de B.A.R. (Noire)
Roétula (Negra)

@. """""""" * Qic —

3x25mm TPE X
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m _—

@ﬁg’)ﬁ% @@/ 3x25mm

G

v

RO
Um)”’ =

%/Z.GXSmm

3x3mm £v hER 3x4mm €Y hEZR 2.6x8mm TP ER 3x4mm
Set Screw Set Screw TP F/H Screw
Gewindestift Gewindestift SK Treibschraube
Vis BTR 3x3mm Vis BTR 3x4mm Vis TP F/H 2.6x8mm 2.6x8mm (4)
Prisionero 3x3mm Prisionero 3x4mm Tornillo 2.6x8mm TP F/H /% e
——————————————————— 2 -2 DW 4 3x4mm
2.6x8mm
oW S DIRICHEII T2, V EERU &S ICHEIITS, o AT 5L SICHILITS,

Bl Assemble in the specified order. Assemble left and right sides the same way. H Ensure smooth, non-binding movement when assembling.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

18




24 AT 7Y>Y | Steering Long
Lenkung / Direction / Direccion S0 Lang 4x10
Short Longue xomm
Kurz

Courte

> [EIER. Corto
Note the direction.

Einbaurichtung beachten.

@6 x 10mm X% )L

Notez le sens.

Metal Bushing Fijarse en el dibujo.

Lager
Bague Métal 6x10mm
Casquillo Metélico 6x10mm

—————— 2
@ |:| @AFTUYTNT— @58mm EOR—IL (58)

Steering Collar Pillow Ball (silver)

4 xS1C (rJ;nWm EX Lager Kugelschraube (silber)
Entretoise Rotul t) 5.
LA otule (argent) 5.8mm

Casquillo direccion Rétula 5.8mm (Plateado)

Vis 4x10mm
Tornillo 4x10mm |:H ,,,,,,,, 2 Ommm1
I 2

ATFT7IVTEY
3x10mm 7y v—

Steering Pin
3mm AV Fy bk Washer Lenkungsstift
Nylon Nut Scheibe Axe Direction
Kunststoffmutter Rondelle 3x10mm

Hexagono direccion
Ecrou nylon

Arandela 3x10mm H m]
T Nyl ( :
uerealyon s N 2
@ @ T~ 2

25 ATF YUY | Steering
Lenkung / Direction / Direccion

4x10mm

Vs

> RIESDERZNLTES,

) Remove these screws and
N : i ;
Wide retighten after installing .
Breit Schrauben entfernen und nach
N Large Montage von (19 wieder festziehen.
> L‘ﬂ tg ‘tbh/f'dw.w i Ancgho BN Retirer ces vis et les revisser
E'Og e hltrec '(;J”' " Narrow 4x10mm aprés avoir installer )
Nmt aUIFIC ung beachten. Eng , Afloje estos tornillos y apretarlos
olezle sens. Etroit después de instalar ¢19).
Fijarse en el dibujo. Estrecho

4x10mm HSEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[[ Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 2

3x10mm TPE R (3R)
TP Screw (Silver)
LK Treibschr (Silber)
Vis TP 3x10mm (Argent)
Tornillo 3x10mm TP (Plateado)

ﬂ\\\\\\\\\\\\\\\\\\\\“- —————————————————— 1

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

4x10mm(F/H)

4x10mm(F/H)

= FRUTHEIZI TS,
=Ml Pay close attention here!

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

XIOYIHZED, EE{E\JJ:&)O
Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

19




ATF7Y>Y | Steering
Lenkung / Direction / Direccion

10

Il

#962mm
approx.62mm
ca. 62mm
environ 62mm
aprox. 62mm

30 40 50 60

70mm

A

&)

¢
Zz

3x16mm(F/H)
> E R DERITER,

2

i

(96.8mm R—ILT> R (L)

ﬂl||||||l|Illllllllllllllllllllll 2

6.8mm 7R—JL (38)

@4 x 8omm Ow R

- Note the types of screws !
( - Auf verschiedene
Schraubentypen achten !
' >§ O Vérifig_r bien le type de vis
KJ\_/— a utiliser !
VO VAN Fijarse bien en los diferentes
Holes for mounting. 3mm tipos de tornillos
Diese Bohrungen verwenden. s (FrOvrvh)
Trous pour le montage. /@ (Nylon Nut)
Agujeros a utilizar. 3mm + (Kunststoffmutter)
L ) (Ecrou nylon)
(Tuerca Nylon)
3x16mm BT EXR 3x16mm EX 3mm FAOYF vk 3mm  Fvhk @F—/—Hh>—
F/H Screw Screw Nylon Nut Nut Tapered Collar
SK Schraube RK Schraube Kunststoffmutter Mutter Scheibe, konisch
Vis F/H 3x16mm Vis 3x16mm Ecrou nylon Ecrou Rondelle incurvée
Tornillo 3x16mm F/H Tornillo 3x16mm Tuerca Nylon ~ Tuerca 3mm Arandela biselada

(2 ERUTHEI TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

X2

21ty MAZ TS (Bl),
Assemble as many times as specified. %

Sooft wie angegeben zusammenbauen
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

ﬁﬁg 5;&,(1';)8 U Ball (silver) Rod
Chape (L) Kugel (silber) Anlenkgestange
: Rotule (argent) Tringle
Rotula (L) Roétula (Plateada) Tirante
@ ffffff 4 @ ”””””””””””” 4 QL A
—————————— 2
XYY IH%EES, R, ERRU &S ICEILTS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le cdté droit.
Realice el montaje de igual forma en ambos lados.

20




3x8mm(F/H)

3x8mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

27 Ny 7Y —k L — /Battery Tray
Akkuwanne / Support Batterie / Bandeja de la bateria @ 2r—Rra>hO—>—(ESC)
Electronic Speed Controller
_ Mechanischer Fahrtenregler
o }7 Variateur mécanique

Variador de velocidad

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

) mET—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

@) pAEECER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
| Fijarse en el dibujo.

BNy TFU—Z NSy T
Battery Strap
Akkuspannriemen
Sangles de fixation batterie
Correa de la bateria

> 1—RzT7 v 78T, " h

Pass cord through hooks.
Kabel durch die Bugel fadeln.
Passer le cable par les crochets.

Tire la cuerda a traves de los ganchos.

Ay LTy TU—KL—DORAICEES,

Cut and apply inside battery tray.

In Streifen schneiden und innerhalb der Akkuwanne befestigen.
Couper et poser dans le support batterie.

Corte y appliqué la bandeja interior de la bateria.

/w%u—wyay

Battery Cushion

Akkupolster
Mousse pour batterie
Cojin de bateria

(’ CzAhy 9%,
l4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

21




28 Z ARy 7 X / Radio Box
Empféngerbox / Boitier radio / Caja de radio

3x15mm TPE X
TP Screw
LK Treibschr

P
ORI Y—%ERT 5,
Connect the servos
to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

Vis TP 3x15mm -

3x15mm

A¥—R3I» kO—5—(ESC)

: Tornillo 3x15mm TP ARYY
(i ,,,,,,,,,,,,, 4 Sponge Electronic Speed Controller
Schwamm Mechanischer Fahrtenregler
Mousse Variateur mécanique
Esponja Variador de velocidad
(CH2~)
(for CH2)
(fur CH2)
(pour CH2)
(para CH2)

RATFT7 Y IY—R
Steering Servo
Lenkservo
Servo de direction
Servo de direccién

(CHIN)

(for CH1)

(fiir CH1)

(pour CH1)

(para CH1)

ATFT7 IV THY—R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

2= @)
Receiver
Empfanger
Récepteur
Receptor

29 Z YA Ry ¥ X / Radio Box
Empféngerbox / Boitier radio / Caja de radio

3x3mm Yy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3m2m

POTFIACT
Antenna Tube
Antennenrohr
Tube d’antenne

Tubo Antena

7Tt
Antenna
Antenne
Antenne
Antena

oWl =5 DIBEICHEII T,

oMl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

22




30 >+ > — / Chassis
Das Chassis / Chassis / Chasis

3x10mm

4x10mm YZEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[ Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 4

3x12mm Y$IEX
F/H Screw
SK Schraube
Vis F/H 3x12mm

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

Dmmm ———————————————————— 3

3mm T7IVI[FY A
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

FaOrv+yhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

@ Tuerca Nylon 5

‘ 4x10mm

3x12mm

4x10mm

3mm (75> IfFvh)
(Flanged Nut)
(Stoppmutter)
(Ecrou épaulé)
(Tuerca con collarin)

@ mEr—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

»AE—RKRIJ>yhAO—7—0—RK
EE)ICET,
Pass ESC cord through @).
Kabel des Drehzahlstellers
durch @) durchfadeln.
Passer le cordon ESC ainsi.
Pase la cuerda del ESC a traves.

Ve

> TREDNZEER.

Use holes shown below.

Bitte die markierten Bohrungen verwenden.
Utiliser les trous comme montrés ci-contre.
Utilice los agujeros demstrados abajo.

<N\yFU—kL— >

3x12mm

_F ] ;
< Battery Tray > (
< Akkuwanne >
< Support Batterie >
< Bandeja de la bateria > P
©
3x12mm »j]@
3x12mm WP ®
O' [ ] [

) i) g

3x10mm

< TIARYIRX >
< Radio Box >

< Empfangerbox >
< Boitier radio >

< Caja de radio >

3x10mm /0

%
T

4x10mm

4x10mm

23




3 1 707K / Radio / RC-Anlage N
Radio / Equipo de Radio [ . .
p
” | #938mm / approx. 38mm |
Gm Rl ! ca. 38mm / environ 38mm !
Front | aprox. 38mm |
(‘m} Vorne <j ! !
Delantero
@ 17 Parallel
Q\ »EDHDAINERY, Parallel Paralléle Paralelo
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
ThLe coté avec le déport est le pas inverseé. 0 10 20 30 40mm
Lado con rosca inversa.
N J

3x10mm E—4—3—NK

Motor Cord
3mm Motorkabel

Cable moteur

Cables

Yellow

ALy Gelb
Orange Jaune
Orange Amarillo
Orange
Naranja
3x10mm EX
Screw
RK Schraube
Vis 3x10mm
Tornillo 3x10mm
ﬂlll\\\\\\\\\\\\\\\\\ ffffffffffffffffff 1
@)5.8mm R—ILTY K @3xs0mm 7Yy RhOYR 3mmFAOYF vk
Ball End @ 5.8mm EOR—)L (38) Adjust Rod Nylon Nut
Kugelpfanne Pillow Ball (silver) Gestaenge Kunststoffmutter
Chape Kugelschraube (silber) Biellette réglable Ecrou nylon
Rétula Rotule (argent) 5.8mm Tirante ajustable Tuerca Nylon
@I- ———————— 2 Rotula 5.8mm (Plateado) (i @) T @ 77777777777777777 1
- (g -+ 1 e E— LS

(2 JER U THII TSR, pll 3SmMmDRZH TS (B) o
=M Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

24




%> )X— ] Shock Absorber
Amortisseur / Amortiguador

/ StoBdampfer

26mm FO>yrvhk

2.6mm Ty —

3.5mm QU >4

@ 6.8mm R—JLT> R (S)

EX bV (B)
Piston (Black)
Kolben (Schwarz)
Piston (Noir)
Piston (Negra)

AZ— (%)
Collar (Thick)
Gleitlager (Dick)
Bague (Epais)
Casquillo (Grueso)

©ff

HZ—(E)
Collar (Thin)
Gleitlager (Dlnn)
Bague (Mince)
Casquillo (Fino)

©f

cuyyo
C-ring
C-Ring
ClipenC
ClipenC

Nylon Nut -
Kunststoffmutter e
Ecrou nylon > [EIER,

Washer
Scheibe
Rondelle 2.6mm

O-ring
O-Ring
Joint thorique

Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

q | 4

Note the direction.
Einbaurichtung beachten.

Notez le sens.

Fijarse en el dibujo.

> EICITD B,

Fit into groove.

In die Nut einsetzen.
Introduire dans la rainure
Colocar en la ranura

X2

2ty MEZ TS (B) o

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

[ o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

25




33 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> ZMELRZCEVET
AN,
Puts in to the extent that it
becomes somewhat low.

StoBdampfer Ol bis zur =1L
RKantlef ellnfulletr_w. Shock Oil
emplir I'amortisseur. Silikon-Oel

Rellene el deposito i L, Huile silicone

Aceite amortiguador
o P2y eite amortiguadores

1 1
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1 =
1 1
| Piston ! ! O
= Kolben | | &
Piston | imi| I
Piston : N :
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1
1 1

= _miTae mascs. N (=

Then, gently move the piston up H HERT B
and down to get rid of air bubbles. ] Check if piston moves
Kolben auf und ab bewegen, smoothly.

Prifen Sie den Kolben
auf Leichtgangigkeit.

Vérifier que le piston
bouge doucement.

bis keine Luftblasen mehr zu
sehen sind.

Puis, actionner doucement le
piston vers le bas et vers le

>INV ETIF S, haut afin d'éliminer les bulles Compruebe que el piston
Pull down the piston. d'airs. se mueve lioremente
Kolben nach unten ziehen. Mueva el pistdon hacia arriba'y
Tirer vers le bas le piston. hacia abajo para eliminar las
Mueva el piston hacia abajo burbujas de aire.
34 4">J%— / Shock Absorber / StoBdampfer ®\@
Amortisseur / Amortiguador %

Vs

6.8mm R—JL (&)
Ball (Black)

@
Kugel (Schwarz) A1 ILEMIT B,
en.

; Put an oil.
Rotule (N =
otule (Noir) Etwas Ol auftrag

Rotula (Negra) Mettre un peu d'huile

. (. g
D 77777777777 4 Ponga aceite i

s N N
27UV TEEHTU)EAND,
9 T/ Compress the spring and install .

Driicken Sie die Feder zusammen
J\ und schieben Sie auf.

Compresser le ressort pour monter .
Comprima el muelle e instale @4/).

B ANYN—ERTYVTY—K

DEEEDE S,

Join the chase of stopper and
spring sheet

Dampferteller und Kugelpfanne
aneinander ausrichten.

Placer la coupelle d'amortisseur
sur I'axe de piston.

Una la horquilla y el prisionero

al muelle
N J
#910mm
approx. 10mm
ca. 10mm
environ 10mm
aprox. 10mm
0 10 20mm
X pilll=- YN 4 4ty MEIZTS (), oWl =5 DJEICHIZIT 2,
Must be purchased separately! Assemble as many times as specified. € Assemble in the specified order.
Das Teil ist nicht im Bausatz enthalten! Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen.
Doit étre acheté séparément! Assemblez aussi souvent qu’indiqué. Assemblez dans l'ordre indiqué.
Debe comprarse por separado. Repita las veces sefialadas. Realice el montaje en el orden indicado.

26




35 %> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

L 2T,
Insert.
<TAOVE > 50— E|n§etzen.
< Front > Shock Absorber ::i::g}
<Vorne > StoBdampfer ’
Amortisseur
< Avant > Amortiguador

< Delanteros >

IR

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

3mm

3mm FaOv+vhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

@s5mm F—T v
Shock Bushing

3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

ffffffffffffffffff :

@3 x5x2mm 15—
Collar
Gleitlager
Bague

O[] Casquillo

@®3x25mm Y Ya1—tEY

Dé&mpferlager

<VUv >

< Rear >

< Hinten >

< Arriére >

< Traseros > & )—
Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

LD,
Insert.
Einsetzen.
Insérer.
Insertar.

Bague de bouchon d’amortisseur chew l;in h
Casquillo tapa de amortiguador Vics raubachse

Tornillo Pasador

i —

O

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

V EERUKSICHEIITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

(2 ERU THEII TS,
=8l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

27




36 70> hRF ¢ ¥ >~ /Front Body Mounts / Vorderes Karrosseriestiitzen
Fixations de carrosserie avant / Soportes de carroceria Delantera

3x18mm TPEX

3x25mm

TP Screw

LK Treibschr

Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 2

3x25mm TPEX
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

U ---- 3

E/ 3x25mm
(4

=

Th—IL @
Decals 0
Aufkleber 0

Autocollants 0
Colocacién de Adhesivos 0

3x18mm

37 70> MRF 4 ¥ >~ [ Front Body Mounts / Vorderes Karrosseriestiitzen
Fixations de carrosserie avant / Soportes de carroceria Delantera ©)

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\\ﬁ ffffffffffffffffff 4

3x10mm

/ ‘4.';";,;

oWl =5 DIEICHEIIT %,

oMl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

28




38 70Oy hRF« X~ ~ /Front Body Mounts / Vorderes Karrosseriestiitzen ®\®
Fixations de carrosserie avant / Soportes de carroceria Delantera *

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂx\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 1

4x12mm TPE X
TP Screw
LK Treibschr
Vis TP 4x12mm
Tornillo 4x12mm TP

ﬂx\\\\\\\\\\\\\\\w- ———————————————— 2

ANV

Q%—--------
= T

N
/g

39 JX>/)X— / Bumper
StoBstange / Pare-choc / Parachoques

/»‘ s,
"&15 il

4x18mm TPEX
TP Screw
LK Treibschr

Vis TP 4x18mm
Tornillo 4x18mm TP

|2
4 x25mm TPEX

TP Screw

LK Treibschr

Vis TP 4x25mm

Tornillo 4x25mm TP
ﬂ.\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\w 2

B RIESDEZEAL TES,
Remove these screws and retighten after installing .
Schrauben entfernen und nach Montage von wieder festziehen.
Retirer ces vis et les revisser aprés avoir installer .
Afloje estos tornillos y apretarlos después de instalar .

4x18mm

W %= DIEICHEII TS,

ol Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

29



54+ &I+ —)L / Tire & Wheels >ESBCY A VEFTHIZ, BEEEAE

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas DUIDRL . BRERICEHREEELET
Apply instant glue little by little in the order.

Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle & pneus comme indiqué.
Aplique unas pequefias gotas de cianocrilato.

HOENUHY Y F—FETEERZENWVWICLTE
Clean the tire rims with thinner beforehand.

Klebeflaechen der Reifen und Felgen fettfrei machen!

Nettoyer la surface a coller du pneu avec un papier abrasif.

Limpie cuidadosamente los bordes.

B JLRRY RICTEELTY A YRANANS,
Glue the shaded portion by rubber cement, then insert into the tire.

Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie grisée, puis I'inséer dans le pneu.
Aplique cola de contacto.

41 5 A &k —JL / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<78k >
< Front >
<Vorne >
<Avant >

< Delanteras >

<U¥ >

< Rear >

< Hinten >

< Arriére >

< Traseras >

@ARA—ILZA N /)—F v b
Wheel Stopper Nut Radmutter
Ecrou de roue Hexagono rueda

|
\)»' ”””””””” 4

P FREEERCEET %, 4 4ty MEZTS (). V EERULSICHITS, JTLREERTEET %,

(%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. 4 Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

30




NI

J\y 7 1) — / Battery

4

TP Screw

LK Treibschr

Vis TP 3x10mm
ornillo 3x10mm TP

Akku / Accu / Bateria

T
ﬂ\\\\\\\\\\\\\\\\\\\\"‘

3x10mm TPEX

—Z¥ER TS
Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.

Conectar.

» RV

3 4”.\ r\r\
b= ¢~“mil!

Battery Strap
Akkuspannriemen

Sangles de fixation batterie
Correa de la bateria

juu]
Afo

BUFBA

Das Teil ist nicht im Bausatz enthalten!

Must be purchased separately!
Doit étre acheté séparément!

Debe comprarse por separado.

31



¢

N

\ )

\

@

\

RN
L
\

(
\/

NS

M— (¥
N
NN a—
S\

Ry

RF 14X 7>k /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

Goupille de carrosserie

Karosserieklammer
Clip carroceria

Body Pin

/ T EY

; = -

Wl
Y

),%]

RDOKSICHITTEC EBAULNETT,
Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.
Doble ligeramente las presillas de carroceria para facilitar la instalacion.

Slightly bend the body pins as shown in the diagram for easier removal.
Courber les clips de carrosserie comme indiqué.

OMT 1 EVId,

{

32




1osApeal A 43SINYM OHOASd

PEEET Y / NOILYHOdHOO OHSOAM § 102 WbBuAdoD ©

< Jopenbiuowy >
10-9%e4l @ < Jnassiuowy >
< Joydwepgolg >

< Jaquosqy ooys >

< =\NARE>

<euajeq e| op elopueq >
< ausneq ap poddng >
<auuemnmpy >

<Aei] Aepeg>

<= IAN—N=LAN>
<eiasel] >
< oy >
< UaIH >

< Insjop >
< I0JO\ >
F < IOJO\ >

nozzzdl <—g—2>

(H/4 d1)wiwo Lxg

(H/4 d1)wwgxy
(H/Awwgxe

(H/4 dDwwolxe

(H/4)wwg L xg Wozze4l
P\
(H/4 d1)wwoixg @

g

gk HIHSIGLY)

AK%B_@
! <
1

H/4 dD)WwG Xy

< Jopenbiowy >

< Jnassiyowy >

< Joydwepgolg >

< Jaquosqy 3o0ys >

WO LXE < —3Rg>

(s

< (g) eioyuURlOQg >
<(2) weay >
< (g) suiop >
< (g) woig>
<@ N~<ogc>

6\EE@

WwiQ kXg

N < (1) esopueloQg >
N <(1) ueny >
AN < (1) sulop >
NN < (1) woi4>
ANERN <(L)d<Oc>

< [enuad efe) >

< [B4JUSD [91UBIBYIP Bp Jaue) >
< asneyabagalian alemiw aiq >
< X0QJeay) Jayua) >
SYLAMAF—L£T>

<olpel Janjog >
<xog DY >

< xog olpey >
<Y G AMEX >

3031dS3A /331v103 ANA
ONNNHJIFZSNOISOT1dX3 / M3IA A3A01dX3
/ B @

33




9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

70> K~/ Front/Vorne /
Avant / Delantera

<7Ayk~)>
< Front (1) >
< Vorne (1) >
< Avant (1) >
< Delantero (1) >

% 4x25mm(TP)

1-E025

IF346-04
1
o T
3x10mm(TP) —gp®~

4x10mm(TP) — Q™

3x12mm(TP)— ™~

IF1245@LQ IF111-40
(5)BRG005 i Sxdmm 1-E025

Q =) IF218

IFW104 96772 I °%
Y axeomm(tP FH) () IS )
| ,"‘/‘ N Q@‘
Sy \\'
- 5155 (5)BRG005 D~
96644 “\/

@)IF111-74

2.6x8mm(TP F/H)

1-E030
<70AYKT7 >

< Front Differential >

< Vorne Gear Differential >

< Différentiel Avant >

< Diferencial Delantero > ?—4x10mm

4x20mm(TP) — 1-E030 | 3x10mm(TP)

3x25mm(TP)M’

IF111-38
3x16mm(F/H)

\9— 1-E025
I
@ISHZ IF7 ! 4x10mm(Cap)

46)97039-25 1§
L ] I~
R - W0202 B
(5)BRG005 ) o

©7)1F221

G iFwazrrs g
o IF110

34




70>~/ Front/Vorne /
Avant / Delantera

<70vhk(2)>
< Front (2) >
< Vorne (2) >
< Avant (2) >
< Delantero (2) >

6GYwo202—O
®wo141 —>

I
3mm—@

©31F128—

3x10x1mm—&

.

1

&

l @) IF128 3mm
S

\

D
® &

IF128

®

(—=--B--

35




Ny 7 1) — K L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria

o
e
€
= £
o
—
x
V= @
7
’
z
/.
’
7
e
2
7

36




Z ARy ¥ X / Radio Box / Empféngerbox
Boitier radio / Caja de radio

1708

| 3x3mm

IF504—®"/ ?/3x15mm(TP)

7

1
1
1
!
- e
@®IF1358/ IF504—%
(1F135B / IF504

Y5 —FRw o X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm

3x10mm(TP)

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

£—% — / Motor / Motor
Moteur / Motor

4x10mm(F/H)—@ﬁ§D”

37




)47 / Rear / Hinten /
Arriere / Trasera

(46)97039-25
21)]

3x10mm(Cap)
3x12mm(TP)

4x20mm(TP F/H)

% Sxamm 2.6x8mm(TP F/H) 1-E030
I
Qa @iF117  Sxdmm L 4x25mm(TP F/H)
. , 5 l
> e ﬁi@\ o 0
X E 29N - D 1-E030

)
PR X
m  @IF124B

3x4m
@

(19 96644
(5)BRG005

< Rear Differential >
< Hintere Gear Differential >
< Différentiel Arriere >

1
1
1
1
1
|
1
1-E030 ! < Diferencial Trasera >
1
1
! ) —(#5928438B
i /
i ISOOGB
: Q
1 \\
1
| @hiso10 %@me
1
1
1
1
: N
1 \\
| Q
| IF119
:
1 \\
i (5)BRG005 @ (46)97039-25
: AN
1
1
IF114B
i @3)IF111-74 ®
: > IFW327R/
| _© T ! IF110
i ”/" Nt
: ! IF114B //FF @) IFw327R
| - I Q)
-7 ! )] T
’ A BRGOO05 ?
1
_ - 97039-25
: @ 5x4mm
1
=X K @1s115 ey B
3x15mm4@§§@’ ‘ ) ?

‘ / ()1S006B

38




77 £ / Differential / Gear Differential <7OYR/UVPFT >

Différentiel / Diferencial < Front / Rear Differential >
< Vorne / Hintere Gear Differential >
68— 4x4mm < Différentiel Avant / Arriere > 97037-14
NN ‘ < Diferencial Delantera / Trasera > -
%, H—@97037-14 ¢
2 T
: OO 3x10mm(F/H)

(8)IF101

BRGO005

@\ Axamm <tYy—77 >
< Center Differential >
Der0s7-14 < Mitte Gear Differential > i)
J) < Différentiel Centre > QI 1

< Diferencial central >

3x10mm(F/H)
IF102

BRG005
%\\ IF104
%> JX— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
!ﬁ NN
IS116<‘ LT
| RN
|
|
IFw140-05 @
ﬁ l
@@ .
ﬁ
)IF470-03
({8)1IFW140-05 /
W0204

39




=Y %
Part Names
FTYIINT—LHhT—

ART 18—y

AR (F— No. & A K ESM
Quantity (BiR)

SPARE PARTS

=YY%
Part Names
XAMRY I Xty ks (VE)

% FOR JAPANESE MARKET ONLY.

WA (F— No. & A K ESM
Quantity (BiR)

IF7 | Knuckle Arm Coliar x4 800 IFS04 | Receiver Box Set (VE) 1000
IF30-1| G anie Gase Packing (5 pogy| X5 450 | | IFS06 | gt Sap et (v) - | @ x3 1600
IF35 87};%3 57 =57 x2 450 IF508 Qa{grg, gfpgo/rf((: SBZ)OV/E\)/E) @) (15x130x2mm) X 2 300
IFS4. | & b Taper Bai 2poe) . |82 200 | (W04 Foli S biner e | @®x2 @x4 @x1] 1000
IFS5 | 7 G Taper Bail (2poe) . | @2 300 It Bind Seron X2
IF101 | Zitorential Shaft Set @x2 750 oo o X 4
IF102 g?‘f?e;:r:;élllge\iell\Set @ x4 400 gi(g)mmnrln élfat‘ysic\:ret:/vX x4
IF103 S‘f%?e-rrtizl\ Case @ @ x 1 500 g:lgmémszefsl\clr:eavx 2
IF104 Jgeﬁtg'_Di?;geitgljshl\aft @x2 800 ;E)\gthsxtigiﬁz{e?égr_fmm Xt
IF110 | 5 extzmmbin x4 200 Zﬂﬁféiéﬁzgé’a\[zzﬁm X1
38" | Suepension Shoh ssmespen)| ) X2 500 | |IFW123) $p Lird Upper Ao (Fromines) & X 2 1000
30" | Suspenson Snaf (eabmasnes)| 1 %2 600 | - {IFW124| 35 iorg Upper Rod (Rearzpes) &) X2 1200
34" | Suapenson Snat s immnes)| @ x2 700 | | ") S.ing S0t x2 800
IF114B Il:{e:r/I:Z;%Zr:#eT ® x 1 x2 550 lF\-/g1249 g;\gc:/lfgh:;fr(g:ge,(rlﬁ;e)ﬁmm) @x2 é%r:rrlnmUV/vggh—eﬁ Jﬁnﬂuﬁxz 800
IF117 | Ao Siatiizen Set " (9@x2 @xa @x1| 1000 | | Rt L s @ x4 1500
o Bind Scrow X2 1S005C] Fnt Syncin St 51 i vy ® BB @x1 | 500
%é?sﬁ?@?@?sﬁ?& x4 IS0068 gt:a?é;\s;ejnilgr? Krﬁwz\étl\((ssg//ssTT:g)) ® @ x 1 500
Sxomm Set Sorow X4 15009 | G2rter Shaft (1051 / nfermo &1 B X 500
Sx1omm St Screw* 2 1S010 | g vt (195 Sped o S| ) X2 900
IF119 | Rosr Wheel Shet x2 750 | |1S013 | e o faar) ) @ 1400
"3R° | Foar Shook Stay Black) | @ x 1 900 | | (5570 | 5o sk b g G 15/ g © X 2 1100
IF1248 glz\;:r{lslig;_lﬂolder 6 @x 550 1S111 }H\a_rdl\l\z(aﬁj(iﬁa\;sjls_(lsll\lli%)SSTT gﬁé&éﬁ%@) @ x1 5000
"3° | Eront Shook Stay Bla | 691 700 | | 15112 | ol g S i | 22 2 3500
IF128 | Servo Sover Set xtsot @@ x2| 1300 | | 18115 | it e aucesres st | @ @ 600
"3 | Serng Pite (iacy | @1 s00 | |1s116| 20T (L 5 AR Ev) 6200
t‘/&gj_-“?V'j‘/l\ Threaded Big Shock Set CHEOBOOx2
IF131 | Center Differential Housing x1 500 (L/ST-RR Evo) x4
IF145 | Eont i Cartior X1 750 Sxemm Nylon Nt X2
IF205 | 7AY K7y X\=TL—h(F5v %) B x 1 550 26x04mm7 Vv =,
BK | Front Upper Plate (Black) 2x6x0.4mm Washer
IF218 | ot Cup omm 17 pes Pt © X 2 700 | | 'S51° | Tvend Stk case (o1 )| @ * 2 3500
IF221 | R Arm (LSS |8 6)x 1 1000 | | (5515 | Coonsut tom o 08 | 8 X 2 900
Al e | w2557 @mx |
"To4" | et Shock Bushng o B Shack| @ * 4 900 (FSVCHO KRUSER) | XM R 2, x4
056 | Shooe En St (or B Shockee| @B @B®x4 | w0 | fists2| (775,77 N YOBOEGx1 | 800
£ w| || |2, <o
736" | o Dieptraan o g Sroldpen| 4 500 ctamm TP Serow X2
IFA70 | Ty g Shock S /P i) © X 2 6200 ST Sorow X2
02" | Treatad g Shookap i Shackipen | @ 4 1800 e TP £ Sorow X &
05" | S o oy S| © B x2 750 | 18158 | S0 (a0 1200
IFSO1 | Vot Mount Set (Gummeta /vE) | 30 @ x 7000 (PSVCHO KRR | e X2
IF502 'Il'\o}rlau,jetll{gd'\;ezt\\(jvz)(VE) & & x 1 450 §§1]88nr1nmmT1P-PSErZ\w x3
IFS03 | Baitory Tray Set ()| @ @ x 1 1000 Ssmm TP Soraw X3

40




=YY%
Part Names
FIRRFT3T (137 )—%-)

AA (F— No. & A0 [ EA

Quantity

— \y

(k)

SPARE PARTS

=Y %
Part Names
58mmeOmR—JL

% FOR JAPANESE MARKET ONLY.

AA (F— No. & A0 [ EA

Quantity

(Biik)

1S154 | Difrential Bevel Gear 33T (PSYCHO KRUISER) | &0 X 1 1200 1284 | 5.8mm Pillow Ball @ x8 200
1S155 | s ovl G 8 PSYOR0 KGER) B X 1000 | | 1296 | Qg B ooty | 0 x 12 400
IS156 | torSoacer (PSYOHO KAUISER)| @ * 1 500 | | "GR' | Golor S (S / tacky 16pme | B X 18 180
IS157 lebeAe;g;ﬂeffe(ﬁéétzlypé%%j}(%&ﬁ; ®@x1 @x2 700 1708 @Z;’?\’niﬁ EETaéI? jﬂ4(é§§)s N@xa 500
ISB003 Izari%t\édl\gf)zyszt‘y(FI;S(‘%T-ISI{({?LL];E_R)) ?o%ﬁﬁc\sjgody X1 9000 82135 gzrqgrrg Ifé—?s%]R%E?\%e(ri&) @ x1 5000
1SB52] G oy St (PSYOUO KAUISER) | By, S, it Vo | 4500 | (82273 | SEelo R oomw | @ X1 v servo borm | 5000
SBe | e Pveio kBt v | B X 2 1500 | | 92638 | G e (iopes) | @x10 200
ISTH11| T 0 7 AHCESPEC i e ]| 5 (9 % 2 2600 | | 92658 | B el ot a0 o s | X4 S serdaen 4| 800
BRGOOS| Shiold Bearing (611005 | 2000} | 8% 2 650 | |928438| 7 G ol (hog) | ® x4 500
G043 i R (gombonslor oscysay| B 2 500 | | s6e43 | g7t E 011102163 Topes| 450
LA | 2 g g @ x12 300 | | 96644 5\ Gomm Shim Set 00110/ 0mm 10pes] 450
MA024| ot S Ty | B 600 | (96772 | 13400 ihem S SUS (10pes)| omicnd of (2. | 450
ORGO4 ;/illijcc?n‘é%%ri\ﬁg ‘(E:’Pf //O?a%;a\\)j%(])gg; @ x 10 200 96773 5;112%2(()02%?{%%? ((55p)c\s)) ?—o\rt/hrea_(ﬂdslirr?:ntgspgcyegmﬁ/hﬁeel ggc]s\ 200
ORGOS| o g P/ targ) 15pe8| © % 18 400 | 96775 | 4o e S (10pes) | X 10 300
OTWI2| Remamie Roa vy | ®x2 300 | 97001 | gl Gt (s pes 1 BS10m | © X 600
WO141V| NS Topered Washer | ® x 10 450 | | 97002 | Bt o Fifag) | @ X 10 250
Wo202 | G B il (10pcs) | 8 % 10 700 | |98 | B (s oms oot | @ 10 200
1-E025| E ping (e 8r10pos) |10 150 | | %755° | Soewt b Pin e 4oy | ® x4 350
1-E030| E Ring (E3.0n10poe) |10 150 | | 9708 | Finion Gour (167 1 10M1105.0)| X 1 6o g X 1| 1200

—EB/I—VERGE L TWARW—=Y DB D T,

ZOBE. RE/—VRBEIEASTNTVET,

Note that some parts are not sold as spare parts!

Atomion | Genaines pisces o son pas vendies au détal.

Algunas piezas no se venden por separado.

41




IN—Y %

Part Names

A7 32I\—"Y OPTIONAL PARTS

AFS
Description

e =
(BiiR)

IN—Y %

% FOR JAPANESE MARKET ONLY.

S

K 7E

Part Names

Description

(BiiR)

I=JLRRFZ YUY (6x10x3)2 A | @6 & 5ife IFWA405| SPHVI=EXN (91267 20cs / Ly 78 VI-E) | @) &3H  Fui-tyT(V78
BRG022 Shield Bearing (6x10x3 / 2pcs) | instead of ©@6). 1000 -128 | SP Shock Piston (o1.248 Hole / 2pcs /for Big Shock) | instead of @3. For Shock setting 600
4x74mm ¥+ 7 K (MPT77 SP2/4pcs)| @9 &t b5 1 7 IFWA405| SPHYI-ERN (91367 2pcs / €y 750 -) | (D &3H  Fi-tyT1V7R
IF338 | 4x74mm Shat (MP777 SP2/4pcs) | instead of @3). Strengthened type 800 -138 | SP Shock Piston (o1.3+ Hole / 2pcs / for Big Shock | instead of @43). For Shock setting 600
IF346 | 74 MIzAMYI=TyYa(Ey 75V -RUAN| @) & xxits ®mEBYA T 1200 IFWAO5| $5/-Xh/(g1 4087 2ocs €y752)(-F) | @D £ 38 §0I=v7(00R|  o
-04L | Light Weight Shack Bush (for Big Shocki4pes) | instead of @2 Lightweight type -148 | SP Shock Piston (o1.4+8 Hole / 2pcs / for Big Shock) | instead of @43). For Shack setting
IF347 | §VI=EXNV (912671 2pcs | Ev 75 v IN=F) EXH UI-tyT4UTR 500 IFW156| /\=K70Y N Y=27=(fiv %4 y7 [ST-RR Evo) e By A7 5800
-126 | Shock Piston (o1.2¢6 Hole / 2pcs / for Big Shock) | instead of @3). For Shock setting GM | Hard Front Shock Stay (Gunmetal/ST-RR Evo)| instead of 63). Strengthened type
IF347 | §YR-EAMV (91287 docs | EvT8vi-F) | @) &35 FU)i-ty T4V 7R 500 IFW157| A=RUTEVI=A7=(AV X579 [STRREv)| @6) &34 sk« 7 6500
-128 | Shock Piston (o1.248 Hole / 4pcs / for Big Shock) | instead of @43). For Shock setting GM | Hard Rear Shock Stay (Gunmetal/ST-RR Evo) | instead of @6). Strengthened type
IF347 | §UIt-EANV(61367  2pes/ EyT5vI-F) | @) &55ia  §ult-ty7 4098 6.5x29mm ¥+ 7  (ST-R/4 AN | @) & 3cit
-135 | Shock Piston (o1.3%5 Hole / 2pcs /for Big Shock) | instead of @3). For Shock setting 500 IS050 | & 5x29mm Shaft (ST-R/4pcs) | instead of @). 900
IF347 | §VI-LANY (01367 2cs £ 5)0-F) | @ &3 vii=ev7 (7Bl o 15103 | EEL/INALYTor N =100 /STRR) | BTICRRRR]  BESAT | 000
-136 | Shock Piston (o1.3+6 Hole / 2pcs / for Big Shock) | instead of @43). For Shack setting [/Weight Universal Swing Shaft (L=130/2pcs/ST-RR) | For Frontand Rear  Lightweight type
IF347 | §VI-EANG13GR | 2ocs | €79 I-F) | @D E ST §U=v7 VIR oo 1S106 | 579212777/ 7M7) 814 184)| (8) £ 3H — 5Vit-ky7 (2 TR) 0
-138 | Shock Piston (o1.3+8 Hole / 2pcs  for Big Shock) | instead of @43). For Shock setting -0814 | Big Shock Spring (M Light Blue / 8-1.4 / L=84) | instead of @. For Shock setting
IF347 | §VR=EANY(6146 7 2pcs | €975 V1-F) E3R IUI-tyTVIE 500 I1S106 | Ey75v1=27927 (M [ T~ 816/ 1=84) E YUN-tyT4UIR 1100
-145 | Shock Piston (o 415 Hole / 2pcs / for Big Shock) | instead of @43). For Shock setting -0816 | Big Shock Spring (M / Blue / 8-1.6 / L=84) | instead of @. For Shock setting
E=9-X9U My MNAVAGY v VE) |60, EDERE  TIItHS(7 IS106 | Ey79ur=27U05 M/ 7=y [9-14]184)| @) &5H  §vst-ty74V7E
IFS01 | Motor Mount Set (Gunmetal / VE) | instead of 6),5). Aluminum made 7000 -0914 | Big Shock Spring (M / Green / 9-1.4 / L=84) | instead of @8. For Shock setting 1100
UVPRIEZA Y —/\—¢2.5| (0 kit IS106 | Ey75vr-27Y05 /AL y3 18514/ 1=84) | (8) & 553 FvIt-kyT (V7B
IFW103| Rear Stabilizer Bar $2.5 instead of (%0). 450 -8514 | Big Shock Spring (M / Orange /8.5-1.4 / L=84) | instead of (89 For Shock setting 1100
12V S-Yv T ML=113(STRI A | (), @) & it IS106 | £y75v1t-27)v7(M/A10- 9514/ 1=84) | (8) & zcita  §vit-ky7407R
IFW160| \yniversal Center Shat (L=113/ST-Ri1pc) | instead of (8), E. 2000 -9514 | Big Shock Spring (M Yelow /9.5-1.4/L=84) | instead of (8. For Shock seting| 1100
2Z)8~H ey 8=y 1 7 ML=103/STR/TEN) | (B), @D & Rt JOVNIZA=FNAA YT 9070 (128mm [ 2pcs) | 1B T O > S A%
IFW161| yniversal Center Shatt (L=103/ST-R/pc)| instead of (8), @M. 2000 IST12 | Front Universal Swing Shaft (128mm / 2pcs) | Similar quality for strandard type of front 3500
484mm \=R7Yv ANOY R (STR2KA) | &) & it U I fER
IFW166/ 4xg4mm Hard Adjust Rod (ST-R/2pcs) | instead of ). 1300 For Rear
IFW302| SPUPATHATL—b 2(HV 457 STRR Euo) | @) & 3Ttk 1500 1S119 | A=KUrAF$RY 7707 2= (3dImm/20cs/RR Bvo)| 7 & 3x3ta 850
GM | SP Rear Suspension Plate 2' (Gunmetal ST-RR Evo) | instead of @2). -41 | Hard Rear Lower Suspension Screw (3x41mm2pcsRR Evo)| instead of (79).
IFW304 SPAF7YUYTTL—NMPTTT)| Q) &5t @by« 7 1800 1S119 | #2%% 75 (525mm/20cs/NEO STRS/STRR Evo) | @) & =it ks 1 F5cike 200
SP Steering Plate (MP777) instead of @7). Strengthened type -52.5 | Suspension Shatt(52.5mm /2pcs /NEQ ST RS/ ST-RR Evo) | instead of @59).  Strengthened type
Fwaial 287 NAZETAH=1=(26mm MP777) | () & 3xife 400 ORI | 7RIYT=Y AC/DC §yFF+=3+=55W(TA)| ACIOOVOCIVSEaR4 7017 -2 45T 13000
Front Stabilizer Bar (2.6mm MP777) | instead of @). 30260 | Advantage Touch Charger 55W 7A (JP)| AC100V/DC12V Muli Charger High Power type
¥ 25 €74 #—1\—(3.0mm MP777) &3 R246 | ¥y AL/NT—3600HV 7.2V N-MH /Xty 71—
IFW315/| Rear Stabilizer Bar (3.0mm MP777) | instead of @. 400 -8454 | MUSCLE POWER 3600HV Ni-MH Battery 4500
70V N AGEF4 =1~ (2.8mm MP777) ERM 58mm A=RR=L3 34 ¥k (307 /4pcs) EMR AIETAH-I-B
IFW316| Front Stabilizer Bar (2.8mm MP777) | instead of (). 400 92653 | 5 8mm Hard Ball Joint (3.0 hole/4pcs)| instead of (89. Front Stabilizer 800
FWIFyIMT—L(LR/ Ty 13)|66),6DERE  @iks(7 97044 | E=A > F¥ (15T/1.0M/¢5.0) ERM
IFW332/ Auminum Knuckle Arm (L+Riwith Bush) | instead of 60,67, Stengheredtype| 9900 -15 | Pinion Gear (15T/1.0M/$5.0) | instead of @. 1100
IFW336| 11 AV fmA =L+ M T~/ 4pcs)| (1) & it 1200 97044 | E-AY XV (17T/1.0M/¢5.0) | @ &zt 1100
BL | Wheel Nut With Nylon (Blue / 4pcs) | instead of (7. -17 | Pinion Gear (17T/1.0M/$5.0) | instead of (.
IFW336| F4OVfRA=LFy MNAYAG Y v [ dpes) | (73 & 5xifa 1200 97044 | EZA V£ (18T/1.0M/¢5.0) | @1 & =it 1200
GM | Wheel Nut With Nylon (Gunmetal / 4pcs) | instead of (7. -18 | Pinion Gear (18T/1.0M/$5.0) | instead of (.
IFW336| 1 AVAmA =)L Fy MLy R [ 4pcs)| (1) & it 1200 97044 | EZA > F¥(19T/1.0M/¢5.0) ERH 1200
R Wheel Nut With Nylon (Red / 4pcs) | instead of (7). -19 | Pinion Gear (19T/1.0M/$5.0) | instead of @®.
IFW337| $707007927L—h (257 SRR Eo)| @D &£ 384 BAL5 17 | (o0 97044 | E=A ¥V (20T/1.0M/¢5.0) | @9 & it 1200
GM | SP Front Lower Suspension Plate (Gunmetal/RR Evo) | instead of @03, Strengthened type -20 | Pinion Gear (20T/1.0M/$5.0) | instead of @.
7 7 't'"j' U — ACCESSORY * FOR JAPANESE MARKET ONLY.

K=Y %
Part Names

A

K FE A

(BiR)

IN—Y %
Part Names

A

K E A
(BiR)

Description

Description

AKA9810T| AKA T >+ (L AKAOTAD T+ AKA RX—=Z7R—=)LF ¥ v 7 (BK)
L | AKA Short Sleeve Black Shirt (L)| T-Shirt With AKA Logo | 2200 |  [AKAS8102 AkA Baseball Cap (Black) 3800
AKA98101| AKA T > %Y (M) AKAOTIAD T vy | o000 akagszo1| AKA ARV T —FH—JL (D) AV SFIL 27y H— 800
M AKA Short Sleeve Black Shirt (M) | T-Shirt With AKA Logo AKA Sponsor Decal Sheet (Large) | Original Sticker
AKA%8101| AKA T > Y (SM) AKAOTIAD T ¥ vy | o500
S AKA Short Sleeve Black Shirt (SM) | T-Shirt With AKA Logo
AKA98101| AKA T >+ (XL) AKAOIAD T¥ vy [ o500
XL | AKA Short Sleeve Black Shirt (XL)| T-Shirt With AKA Logo
AKA98101| AKA T 2 + ' (XXL) AKAOIAD TS vy | o000
XXL | AKA Short Sleeve Black Shirt (XXL)| T-Shirt With AKA Logo

42




36219

IN—=Y %
Part Names

SPHA47ITvI)—<T—
SP Knife Edge Reamer

AR
Description
T 1 —DRE T ICEF
Tool for making holes on Bodies.

R
(Biik)

1800

80164

K=Y %
Part Names

A

Description

J0ZL>F(55/7.0/8.0/10mm)
Cross Wrench (5.5/7.0/8.0/10mm)

R
(Biik)

450

7ﬁ‘y 71 ° l\“y 7 BOX ° BAG % FOR JAPANESE MARKET ONLY.

ACE2

Part Names

FS
Description

e E A
(Biik)

ACE2

Part Names

NFS
Description

e E A
(Biik)

P I e e e P o o B P 2
PRGN} S T e R A
T N et e W e SR T IR
s R B0 |Gt | o] [rers O G e ] Lt ko | s

I—Y %
Part Names

TZAHAI -

NFS
Description

A1)

Y ZE il
(Biik)

CHEMICAL - OIL

IN—V 4

Part Names

% FOR JAPANESE MARKET ONLY.

NFS
Description

e E A
(Biik)

KYOSHO Zx¥+ L7 L—(14q)| BRiEEHl Ay %4k (F58E 10cc) | ERD#EHBEIEA

96154 | KYOSHO Special Glue (14g)| Instant Glue 700 96178 | | octite (medium strength 10cc) | Stops loosing screw 1200
FRP Y z)LY—hK(1.0) |RF«—mEviisEic NAYORY FLyIavA47—| R7 Y > 78 (7.4cc)

96160 | pRp Gel Sheet (1.0) For body repair and reinforcement 2000 96180 Microlon Precision Oiler Great fuel bearings (7.4cc) 3000
Uy 7x¥v ) Z(39) 7y REIRERARS U R HG Y34 Y K7 UZR YaA v BRI YR

96162 Ring Gear Grease (3g) Fluorine special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800

96172 JYAVAANT—ZAN6K)| ¥V AVAC BT — 700 96625 SPR7ZUY7UFy R N7V TRRDIEREZ FIE 1000
Silicone Oil Case (16pcs) | Case for silicone oil Special Bearing Liquid Retrieves potentiality of Bearing.
®ET U Z(10g) BRERET YR

96175 | Thermal Grease (10g) Grease improves conduction of heat. 900

=% WA (5~ No. E AJH) |k ZE A WA (5~ No. & A |k E IACAE WA~ No. £ A |k E
Part Names Qty. |[(#R) Part Names Qty. |(#iR) Part Names Qty. |##®)
SIL [ ¥YUa>A1)L(100) SIL | ¥YJa>A-+)L(600) FYI=F40cc)| gog | | SIL | U A>A)L(7000)
0100| Silicone Qil (100) 0600| Silicone Qil (600) for shocks. (40cc) 7000/ Silicone Oil (7000)
SIL [ ¥YUa>A+)L(150) SIL | U a>A+)L(#600) FYI-F(80cc)| 1199 | | SIL | > A>AIL(10000)
0150| Silicone Qil (150) gy )—H 0600-8| Silicone Oil (#600) for shocks. (80cc) 10000| Silicone Qil (10000)
SIL | ¥ a>A1)L(200) (40cc) %600/ | SIL |~V A1) (650) 5y 1-R0cc)| gog | | SIL | Y J>#)L(20000)
0200 | Silicone Qil (200) for shocks. 0650| Silicone Qil (650) for shocks. (40cc) 20000| Silicone Oil (20000)
SIL | >U3># 1)L (250) (40cc) SIL [ > Ua>A1IL(#650) | §/-l80cc)| 1199 | | SIL | U~ JL(30000)
0250| Silicone Qil (250) 0650-8| Silicone Qil (#650) for shocks. (80cc) 30000| Silicone Oil (30000)
SIL | ¥ a>A-)L(300) SIL | ¥ a>A-+)L(700) SIL | ¥ > #-)L(40000)
0300| Silicone Qil (300) 0700 Silicone Qil (700) 5y )—H 40000| Silicone Oil (40000) =7
SIL | ¥y A )L (#300) §Y1=R(80cc)| 1100 | | SIL | >V A>A)L(800) (40cc)  |zgoo| | SIL |~V J>#)L(50000) (40cc) | zg00
0300-8| Silicone Oil (#300) for shocks. (80cc) 0800 | Silicone Qil (800) for shocks. 50000| Silicone Oil (50000) for diffs.
SIL | >U3>#1)L(350) §YI~R0cd| goo | | SIL | ¥ T¥AA)L(900) (40cc) SIL | >U3>=1)L(60000) | | (40cc)
0350| Silicone Oil (350) for shacks. (40cc) 0900| Silicone Oil (900) 60000| Silicone QOil (60000)
SIL | ¥YUayA1)L(#350) §Y11-R(80cc)] 1100 | | SIL | Y J>AJL(1000) SIL | ¥ a>#-)L(80000)
0350-8| Silicone Qil (#350) for shacks. (80cc) 1000/ Silicone Oil (1000) 80000| Silicone Oil (80000)
SIL | Y a>A-1)L(400) §YI-R40cc)| gog | | SIL | U A>A)L(1100) SIL | ¥ a>#-)L(100000)
0400| Silicone Qil (400) for shocks. (40cc) 1100| Silicone Oil (1100) 100000| Silicone Qil (100000)
SIL | ¥ a¥AA )L (#400) §Y1-R(80cc)| 110g | | SIL | > A>A)L(1200) SIL | ¥ > #-)L(300000)
0400-8| Silicone Oil (#400) for shocks. (80cc) 1200| Silicone Oil (1200) 300000| Silicone Oil (300000) K1300
SIL | ¥ a> A1)l (450) FUI-F0cc)| gog | | SIL | U A¥AIL(1300) SIL | &Y >+l (500000)
0450 | Silicone Qil (450) for shocks. (40cc) 1300/ Silicone Oil (1300) FJH 500000 Silicone Oil (500000)
SIL | ¥UayA1)L(#450) 52 1=R80cc)| 119g | | SIL | Y AL (2000) (40cc) £600
0450-8| Silicone Oil (#450) for shcks. (80cc) 2000/ Silicone Oil (2000) for diffs.
SIL [ >U3>#1)L(500) FUI-F0c)| goo | | SIL [ >V I>A-IL(3000) (40cc)
0500 | Silicone Qil (500) for shocks. (40cc) 3000| Silicone Qil (3000)
SIL | ¥ ayA1)L(#500) §Y1-R(80cc)| 1100 | | SIL | U A> AL (4000)
0500-8| Silicone Oil (#500) for shocks. (80cc) 4000| Silicone Qil (4000)
SIL | ~U3>#+)L(550) FYI-AM0c)| gog | | SIL | VU327 )L(5000)
0550| Silicone Qil (550) for shocks. (40cc) 5000| Silicone Qil (5000)
SIL | ¥Ua>AA )L (#550) FUI-R(80cc)| 1199 | | SIL | > A>A)L(6000)
0550-8| Silicone Oil (#550) for shocks. (80cc) 6000| Silicone Oil (6000)

43



EXFybh - UVT .09 %—(1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ B A ‘*Em B AH ket B AE i
No. Parts Names Quantity| (%K) Parts Names Quantity| (k) . Parts Names Quantity| (%K)
@ C_Uj/ﬁ‘ @I TIWITSYIFAAYF YA Gmmmmm REVAYIRER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
111 | Gng(C11110py 10pos 200 | |l Lot e 4005 300 | [1:512803H | Gt enia b¢er10pon) 1095|400
@ hing. HOGTAS) i) Fngon (G| 925 | 300 | [1Stanoen 8 oraropos) 1095 300
1E015 | £ Rinates 516p09) 10p0s| 150 | |1 Ly Fangogon (s e | 4005 [ 300 | 1313008 g S0 LR ey |0%cs| 300
12020 | £ i e 0opes) 10pcs] 150 [INOBTLS| gy b i | 922 | 300 | [-5100108 Bt et aapen) [10925] 300
15025 | £ Rina(Ea o10pon) topos| 150 | | (ummmmm gt B 19024 Bton Soromentin 210pce) |0P55| 300
1-E030 E%;Jég%%;gg) 10pcs| 150 | | 1-502604 é\.nfjéctemy 62)(.2%/)137&) 10pcs| 200 | [1-813015H ;ﬁ;%ﬁmﬁgm;%ﬁéxg) 10pcs| 300
1-E040 E_UR;;;E(E%%LSS))\ ) 10pcs| 150 1-802606 /B\I;gctesvf,:ﬂ(y Sigﬁgélg))&) 10pes| 200 | [1-513018H gﬁ;%irwﬁ;)/mig%ﬁ;) 10pcs| 300
18050 | £ (25 oopes) 10p0s) 150 | | 1502008 | 5 3o ouiipmeopesy | |100e5| 200 | [1-519028 | B S owttenhiasapes) | 5P | 309
E080 | £ pina(e5.0110p09) 10pcs) 190 | | 502512 | i Soromup iotones) | [19%5 290 | {14008 Bnon Sromiiommiacariopts) |10923] 300
FEOT0 | £ Rinaler 0opes) opos | 190 | | 1500008 | i S onimanopon |19 200 | [staoton Bt e et atpea) |10P53] 300
1E100 | Rina(e 10,0000 opos | 150 | | 1-503008 | gy S en SO e [1opes| 200 | |1-514015H| tron Sevowtbienberarapen) | PC° | 390
B & 1803010 | By Soronantonopes) | |10%65] 200 | [1514018H| Bton Sorowibiexhiaeraropes) | S | 390
1N2016 | it oH0pes) 10pcs) 200 | | 509012 | i Sronuperaiopes | [199%5 200 | [+514020H| Bnon Sremionhaanzorapen) | 5P | 309
1N2620 | S maoropesy | |1oves| 200 | | sosote | g g o e [1opos| 200 | [-5140224| gy ton Sevowibimetbeamrapen) | P2 | 390
N304 | oz 10pes) 10pcs) 200| | -509018 | it Sreniupnraopes | [1opes| 200 | | (I 7 e oo
N0 | i o) 10pos| 200 | | 1500025 | i Lo ouimianitopesy | |100es| 200 | st g e orompes)| 87 | 599
B v 1803090 | B0 S honianaonopes) | |10%65| 200 | [ HIS08HT| Bcn S o ramamonaps | PC° | 590
NESSON | o 0 o tspsey |59 | 200 | | -sosane |G ononesy | |1opes| 200 | st B mantoape | 89| 50
NSOIN | e ntom aposy |59 200 | | soamno | g opeey | 1opes| 200 | st g e ot 89 | 590
NS06N | X hovs 9 oo (aposy |59 | 200 | | 1ot | g e, [10ves| 200 | st B g 87 | 590
0SSN | ey nutom aposy | 5Pes | 200 | | sosazn | g e [1opos] 200 | st g S e 5955 | 70
B Ao hyion it (U il o Tapping Screw B £
BN ) o () | 5795 300 | [ 150288TP | 16 Bin e i enarapos)  [10es| 200 | 1seasto | 08 T LR T [svos | 200
OIS i o (ramnnaeses | 5755 | 300 | | SEROTP| 15 B scrouthts xapropony | [1095| 200 | |15tz | S & S | sves | 200
OIS ) o (e | 5755 | 300 | | SUESTTP| 10 5ind scromiMz oxiziaposy 1905|200 | 1saaoos | &0 8 ey | sves | 200
LK e o e | 5795 [ 300 | [ s0omste | TE B oy [10ves| 200 | 1saaoto| &2 T ey [spos | 200
OB it ) o o ees| 5755 | 300 | | FSIOI0TP| 15 B Scrouthaoeronopos) | [109s] 200 | | 1saaotz | S0 2 FERAINISNY | sves | 200
BN e o (ammamSharpes | 5955 | 300 | | SIETP| 15 B scromhaoerarioposy | [10905| 200 | 1saaots | &0 8 e | oves | 200
Rt SO0TP | 15 ind Soraminafoposy | |100es| 200 | | szsone | p SRS | sves | 20
NSOSTF | k) Flangea (r0pos)|10P25] 200 | | SIOOTP| 15 Bina scronthontarropos) | [199s| 200 | 1oz | &0 8 ey | svcs | 200
HUOSER oo Fanged (Sl Redopon| 5| 90| [FSOISTP| TE B Gl st aoposy © [100es| 200 | | rszaoan | p EEERIENIN | spes | 200
H  Fagaronna S0P | 15 i Sonamiarzonopesy © |100es| 200 | | szaono | p NSNS | sves | 20
NSO | e g oo apesy| 5P| 200 | | (D 72 o A 2 G e
VSIS ) Fnge o ] 8955 | 400 | | 1500087 1 artopesy 1005|400 | | rseannee| {0 ramapes) | 5 | 400
NS ) Fae o sePade 9755 400 | (1500007 | i e 100es| 400 | | rseannee| G0 ramarapesy | 5 | 400
SUOUET| 5 Sovou(Tnamumoctzope)|19905] 400 | [ 1-s20008 |0 e o) | 57 | 400
1-503015T N1 Y REZ(M3x15)(F45 >~ /8A) 8pos | 400 1-S24010F Fvy 7EZ(MAX10/7Z VI f/BAN) 5pos | 400

44

Bind Screw(Titanium/M3x15/8pcs)

Cap Screw(M4x10/Flanged/5pcs)




EXFyh - UVT Dy Iy— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE ‘ e M [XEf RE B B [KEf RE ‘ B AH Xz
No. Parts Names Quantity| (&) No. Parts Names Quantity| (k) No. Parts Names Quantity| (fitk)
Dﬂmmmmmmm ::lea? ::a(d Screw 1-534015TP II':EIZ Eeid(l\g(‘:t)é\]/v?l\ﬂg]g/)10pcs) 10pcs| 200 m I??_o/:rle :!;::I/ SZIE‘épping Screw
592608 | 1o Serowiaxinones) |100e5 200 | [rsauane| o hopes)[109cs] 200 | | rsemnte 5 opes) |109c5] 200
5512 | i ioad Serowi ox120pes) 10068 200 | [ 1504asTe| 15 7 2T oy [100cs] 200 | e Lt oapos) |1095] 200
1-533006 I?I: :;icfl\ggéév/(:\ﬂ%i\g/mpcs) 10pcs| 200 Dmmmmm '?fi_tagn\i/uni?]L Zalfﬁead Screw 1-543008TP 1E€;:dé£:’\|f\::(ﬁllgx%i1\())pcs) 10pcs| 200
9008 | i e SoremMandiopos |10065] 200 | | vsao0at | £ e 105|400 | |1t o onopes) [10Pes| 200
00 | 1o oad Serowtina0nopes) 10005 200 | 153007 gt e 1095 400 | | S4STP| 15 g Scrm(uantidpos) |109°5] 200
902 | i oad Serowaznoes) |100e5 200 | 1wt et ey [0pcs] 400 | | D Gr
9014 | P o Sorem(Mamtalnopes) |10905] 200 | a0t | £ | 80es 00| | 55000 | G ntpn[106es| 200
S901 | it hend Sorem(Mantelopes) |10965] 200 | | vs3a08T | £ e e | Boes 00| | 1553008 | G s antpon[10pes| 200
5018 | i read SerewiMaanoes) 10005 200 | [T e 905 800 | | 1559005 | S g |109°5] 200
5903 | 1o Serowtinaonopes) 10008 200 | ot e e 905 600 | | 1559006 | S cneopes)|109°5] 200
594008 | P o Seremianiiopos | |10005] 200 | | vsaaoa0| e | 40es 00| | vss0n0 | Gl onopesy[109es| 200
1-534010 ga? :;jc?\g:r);lvc()l{ll]zl?(%)/mpcs) 10pcs| 200 Dmmm ?I'cith\i/un? :; I\-ylefadX HixZ Screw 1-853012 ;Zetjslzzrl;vizlfn,\gf:;/%;(?s;\) 10pcs| 200
02 | i rend Serowimaanones)|100e5 200 | [rssmnt| o) |95 500 | | 155014 | S nataogeg | 95| 200
SUOTS | i read SerewiMiSnones) 10005 200 | st o) | 905 500 | | 1559020 | S o | 9es | 250
U018 | i road SerowMixianones) 1005 200 | [rssmint| e )| 905 500 | | 1559025 | S cmnzopes | 905 200
594020 | 1 o Seramanzonopes) 10905 200 | [vsiooait| e e | 8oes 00| | 1554008 | Gl arntpon[109es] 200
Do 2 s S| ot teng Scowisnomini st | 9008 500 | | ssao08 | ' CHURERCEY 1opes| 200
SO0 o e CormmlmniasHopes) 10055 200 | [1ssment| e o) 95 650 | | 155012 | G mavtatpoy . |109°5] 200
FSHI08H| o o CormmlmniansHopes) 10955 200 | (130T B oo | 905 850 | | 154020 | G o | SPes | 250
FSO00H) 17 Scromienhiaeopes) 10955 300 | S0 ook 5765 | 750 | 855008 | e ey spos | 250
FSH0M] it ScronHen00p) 10965 300 | [ FSMIESHT | oG miozstps | 065 | 700| | 1555040 | GolSeciaspen | 5Pes | 200
HZEZ(M3x15)(Ny 7 Z/T0A) FEIIYZTIYEVTER Ty —
1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 300 m Titanium Flat Head Self-Tapping Screw @ Washer
ST Pt hon Scrow(hiopey 1095 200 | [vssmntt| g7 1095|400 | | s | o ey [109cs| 200
SUIOH| L eac Scremeniasnopes) 10955 400 | [153001PT| it 10Pes{ 400 | | s | ot B2 O oy [10pcs| 200
FSUDI0M] it SeromHenhaOope) [ 10965 400 | [1S300PT| g 10Pes| 400 | | 008t | ot e~ [10pes| 200
ST Pt o Scrowihtn 2oy 19955 400 | [+t £ o | S0cs 400 | || gy |109cs| 400
FSMITSH| P hea Scrow(Hhn e 10955 400 | (1St 17 i | 905 800 | | wiotns | Stpae) |109cs] 400
FSMITBH| o o Sarmwsaciaibpes) | 9708 400 | (ST g | 905 | 800 | | iotns| ot O gy [109cs| 200
MO 1 ScromHenioczotpes) | 57| 400 | [ FSHOBTPT| 5 e oTumumntinsaipe| 4065 | 00| | stz | ot ey [10pes| 200
1-534025H gla?l—i;(’\s/l;:v%(?jé;l\;4f2§/é§é)) 5pcs | 400 @ﬂmmmmm :{_o,:ntg;H(ead Screw 1-W701105 V?Ia/sr;/e:a\ll_7(><’\:|17;()1;/>;?)§s§5)\) 5pcs | 200
m I?IL; ge‘;dbﬂSZIZI':;)ing Screw 1-842008 ;_o/:nliéc(:’r\gvzv?laélg/ﬁpcs) 10pcs| 200 1-W701110 V?/a/sr;::l\/l_7(><’\1/l17;11(])/>;lx?s§5]\) Spes | 200
VSERET | 16 1t oad Srom(2 vt opes [10905| 200 | | sazmmo |00 B2 l0D ey [1opes| 20| | O Sorng Washer
FSSEOTP 15 7 e Seromi2topes) 10955 200 | | 542015 | 0SB eopes) |10pes| 200 [ HOISS| i Mt ar0pon) [1995] 200
TPHZEZX(M2.6x12/10A) FREZ(M2.6x25/10A)
1-832612TP | 1p Fjat Head Screw(M2.6x12/10pcs) |10PCS| 200 | | 1-842625 | g Screw(M2.6x25/10pcs) | 10PCS| 200
VSSORT| 15 it o Sevom(Mintit0pos)[10905| 200 | | -sazenn |00 e S0 ey [10pes| 200
1-833008TP jl'-E?:LIaat E‘;&MS?;EBV\/ISI\;);;;/‘IOPCS) 10pcs| 200 1-543006 R#o?n‘iéé’r\g\?v)((laélg/iko)pcs) 10pcs| 200
VST | 16 7 e Serem(Moxi0Nopos) 1095|200 | | 1saaorz | oy SSTOINEL N o) [10pes] 200
ISP 15 it ond Screw(bc 2opos)[1095] 200
FSSSTP| 15 Fit iad Soren(V 5P 0pcs)[109CS] 200
1-s30tg7p | 107 7 EAMSX18/100) 10pes| 200

TP Flat Head Screw(M3x18/10pcs)

45




YRR IEER27FE8B1HREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

ol o o &N o
REBIANTIN=") AT 3 IN—") DA &
KINSDBAAERBEERICESETWEEXRY

@I mE IO UED B UTUE S IBETEART/IN=Y P AT gV /=Y ZEBA
U.TCEBDICEITENTEET,

O/ —YVERIETEEBAL WD BERTIBRWESIF. AVF—Rv DB
EEX TCRENSEERFGT CTHBATEIIENTEET,
REEZBROBERASH IC & ZBERFSIITHR20EIA3TAEZE > TRT STV
WTHEDEITDTFHSTELLLEEN)

ORERD CHBAICEL TIRARAE (FA) &L IFRICEEFHHIDETT,

XBZTIWHEICE D FEEFBRPREDFTOTCTROEXEABEICTTERELEE W,

XBEITTFEARIZE - LBREICFIRBEEFEX LOERICED, ENdHBAasTE L)
XITDTHOMUHTTHELIEE L,

1.FTRBEETERDHLIEEZ W,

FTIE BEKDOBIEN COBERZELBEVNKRDO W EWHBBICSRIELLEEV SHED/N—Y DTEED
BNIZENBATEX T 2 ORI /BURRAB 2R FE LB EBAD R L—XICIRDET,

] L. Al
BETEBTNDBZETORBEDOIAY A VIN—"YVEXEX chEISREBUADE

BIETTHLED/NN =YD EK RTINS IBETH REDIAY S V=Y EXEZABAITNIEZDIH TEXTEX Y,
PAYZAVNR—YVEXEI CHFED/N—Y DRBEPHEFCEEREICTEIX VTSV AERRBRREZE WL ITh
FREETIT . BERDODCEEIN BIEICBEITLET,

MX—EER>TWRWBEBSEVET,

r

A: BURGAE TRER B: BIEETRELR/IN—V%E C: ZEXHISH3~4HT
NR—YDRBEELHEE EXULREZEXILS BEHROEHED. KIEIC
=29 %, BEITLET,
£ e 0
ﬁﬁ@g{%—i‘yﬁf P2 IS—YEEE
BREECD
ATVA—H
HENITY,
\. J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

RIEICITHBWEEE. ZER—LR—YADOREREA Y Z1 v I HSERUIAH S,

p
A7 —RXY NTRBICALAD http://kyoshoshop-online.com

KYOSHOR—LAR—IRDA VTV I ANS
REAAYZAavT w2y LTWEEL
MAEQRIO—RZERT THAAATWEERE
CEBEBYAIMITZIERATELET . MEEIF
EANDSZZHALIEEL,

AVTA22avT (AT =Ry ) TEAL
ONLINE SHOR ST anvsesmRGE Lot
B W) ISE RV ITERT D THE
fEEN,

REHatt
T243-0034 #HF/IREAHMT153

OHHVARIE1I——EHREET
WEE 046-229-4115 SHEE : B~2 (REEER<C) 13:00~19:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDEHWVWS TS E

ZhoDHa L Z I HARERICIRS a4
M TRED, BEUTHATLEFL WD AHBVWARESIWVWE LS, CBAWCEWE
RFEIEE 2. RE1——HAEABBEWVEELZE L,
REL—Y—HAZEANBEVWEEORE. EBEFEW L, TEORBEWETEHK
[CHEBERIFEZ CELADD R, 77V I AXEIEIEETEED < fZ2E L\,

RENDOEHWSEE — 'R ——HE,

RBICBEVWEGE ORI, TREI—T—HEREICTERE LS,
BEWVWEETOREIE. SFTICERPEAL/ BGREZ CARD S A, X/ BkGHGAEOR—IE, TEES, BnES
(F—No)ZFWB R E, BENEFWICEMSEL LS,

zszcosmnatir: 040-229-41 15 asscosmuatipl~em@nsn%R)13:00~19:00,

Faxcosmuati: 046-229-1501 JRiitorslaen ne cnmanshe

BETOSMVEEE 1 T243-0034 BR)I|E BEAT MF153 REKASE 1—H—HHK=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

BEWE TR FAXECREBETEED LSV BETER RE TR DSAEZERBSIETREET,
HxEDBEIF BEVWGERAEOIE—ZRE LTSV,

[ = No.34252 EEEE Y4327 )L—Y— VE readyset )
2 BERE [TEA X
o YN - ———  |gzpg|T® & A H
>MEMA A—=N—% e - ET—4—
7oA A0 L5,
TUHF
= T
(R HE
73 B
CEED =
Bk EEE ( ) FAX ( )
FHOBEL | .
gk | o ( ) FAX ( )
| B~ 2B (EE%ERC)13:00~19:00 CBEEHE R HATS : @ | ZNo.cmerm )
( _ \
BEWEE AR ar/ mEsEEo— 5o BeES (F—No) BBV RE BB EEMICTEALLZE,
\_ J

XRERARE TR BEROBEABROREICHEANTED T, BERLDO. EXRUBHVAEZRBU T A EEROBABRICOEEL TR (1)~B)DBAZRE | CE=EICRRH
UeDRATRI B L5 EEBDEEA. (1)BEROFFOEEEZRIT BT, QEFRICEDERTHERERILEG. Q)T —EXDRHEDIcHLBHOETLICHTRT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

FCC CAUTION
*Par la présente, KYOSHO CORPORATION déclare que cet Changes or modifications not
équipement est conforme aux exigences essentielles et aux autres expressly by the party responsible
dispositions de la directive 1999/5/CE qui lui sont applicables. for compliance void the user’s

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm Authority to operate the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html 28 ﬁ:ﬁﬁﬂ = *j:

T243-0034 #%)||BEARAMF153

[ —n—EROREBREERLT @ 1 — ¥ —1EHK=E@EEE 046-229-4115
R2IR/CELLBEL S5, | BEWAEE  BBE~2R@HRE%ZR<)13 1 00~19 : 00

852015081 PRINTED IN CHINA



	P001 PS KR VE KT-331P MM_out
	P002 PS KR VE KT-331P MM_out
	P003 PS KR VE KT-331P MM_out
	P004 PS KR VE KT-331P MM_out
	P005 PS KR VE KT-331P MM_out
	P006 PS KR VE KT-331P MM_out
	P007 PS KR VE KT-331P MM_out
	P008 PS KR VE KT-331P MM_out
	P009 PS KR VE KT-331P MM_out
	P010 PS KR VE KT-331P MM_out
	P011 PS KR VE KT-331P MM_out
	P012 PS KR VE KT-331P MM_out
	P013 PS KR VE KT-331P MM_out
	P014 PS KR VE KT-331P MM_out
	P015 PS KR VE KT-331P MM_out
	P016 PS KR VE KT-331P MM_out
	P017 PS KR VE KT-331P MM_out
	P018 PS KR VE KT-331P MM_out
	P019 PS KR VE KT-331P MM_out
	P020 PS KR VE KT-331P MM_out
	P021 PS KR VE KT-331P MM_out
	P022 PS KR VE KT-331P MM_out
	P023 PS KR VE KT-331P MM_out
	P024 PS KR VE KT-331P MM_out
	P025 PS KR VE KT-331P MM_out
	P026 PS KR VE KT-331P MM_out
	P027 PS KR VE KT-331P MM_out
	P028 PS KR VE KT-331P MM_out
	P029 PS KR VE KT-331P MM_out
	P030 PS KR VE KT-331P MM_out
	P031 PS KR VE KT-331P MM_out
	P032 PS KR VE KT-331P MM_out
	P033 PS KR VE KT-331P MM EX_out
	P034 PS KR VE KT-331P MM EX_out
	P035 PS KR VE KT-331P MM EX_out
	P036 PS KR VE KT-331P MM EX_out
	P037 PS KR VE KT-331P MM EX_out
	P038 PS KR VE KT-331P MM EX_out
	P039 PS KR VE KT-331P MM EX_out
	P040 PS KR VE KT-331P MM SP_out
	P041 PS KR VE KT-331P MM SP_out
	P042 PS KR VE KT-331P MM OP_out
	P043 PS KR VE KT-331P MM OP_out
	P044 PS KR VE KT-331P MM Screw_out
	P045 PS KR VE KT-331P MM Screw_out
	P046 kounyuu_out
	P047 FAX_out
	P048 PS KR VE KT-331P MM_out

